INSTALLATION INSTRUCTIONS
FOR ARDSLEY FLUSHMOUNT 185249 ESC/TE( LIGHTING

CAUTION: FAILURE TO INSTALL THIS FIXTURE PROPERLY MAY RESULT IN SERIOUS PERSONAL

INJURY OR DEATH AND PROPERTY DAMAGE. We recommend installation by a licensed electrician,

This product must be installed in accordance with -aﬁplicahlﬂ installation code(s), by a person familiar with the
construction and operation of the product and the hazards involved* . - '

Caution; Do not exceed maximum wattage noted on fixture. Use only recommended bulbs with fixture.

FIXTURE COMPOMENTS
36"W CEILING PAN W/ ATTACHED CIRCULAR MIRROR FRAME
36"W HEXAGOMN FRAME
CIRCULAR MIRROR
RECTANGULAR SEEDED GLASS PAMELS (QTY &)
CIRCULAR SEEDED GLASS PANEL
LIGHT CLUSTER
SILICONE

Caution: Be sure power is off at the main breaker box prior to installation.
Read all instructions in their entirety before beginning installation.

Carefully unpack all components and make certain that everything is accounted for.
Remove 1/4-20 nuts(QTY 4) from top of ceiling pan to separate circular mirror frame.
Aﬁply minimal-undulating bead of silicone around center of downward facing side of ceiling pan.
Affix mirror in center of ceiln‘g pan, ensuring to align center holes.
Reattach mirror frame. (FIG A)
. To install rectan?ular Seeded Glass side panels into hEHa%ﬂn frame, hold panel at slight angle and
slide top edge of glass up into top channel of frame. Once bottom of panel clears lip of bottom chanel,
straighten glass and gently let rest into bottom channel.
7. Round Seeded Glass diffuser will rest into bottom center round opening of hexagon frame. Once
lass is seated, run bead of silicone around edge of glass to secure.
. Attach light cluster to ceiling pan. Unravel electrical and ground wire. Unscrew 3/8 nut from
threaded nipple at top of light cluster and slide it and spider washer off of wire, (FIG B)
9. Pull electrical and ground wire up through center hole of ceiling pan until threaded nipple extends
through hole to top of pan.
10. Slide spider washer and then 3/8 nut back over wires and secure nut to threaded nipple.
11. Make electrical connection to supply wires following all local codes and procedures.
12. Mount ceiling pan LISiFu%I customer provided hardware through 1/4" holes in pan. Ensure that
connection is secure enough to hold minimum 75bs.
13. Attach hexagon frame to ceiling pan. Remove 8-32 button head screws(QTY &) from corners of pan.
Align frame with pan and secure by screwing button heads up through corner plates on hex frame into
weided lock nuts on top of pan. (FIGC)
14. Install 6 Medium Base 60Watt Bulbs(not included) into sockets,
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